

Atlas Tube Alabama  
 171 Cleege Dr  
 Birmingham Alabama USA  
 35217  
 Tel:  
 Fax:



REF-B/L: 84946994  
 Date: 09/23/2021  
 Customer: 1746

MATERIAL TEST REPORT

Material: 1.5x1.5x120x40\*0\*(8x6),A513 Material No: 0150151204000-A513 Made In: USA  
 Melted and Poured In: USA

Sales Order: 1678420 Purchase Order: SSW119562

Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	TI	B	N	Ca
NL6083	0.050	0.400	0.008	0.003	0.029	0.032	0.120	0.000	0.010	0.040	0.040	0.003	0.001	0.0000	0.0057	0.0025
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification											
MC00160054	48	000000 Psi	000000 Psi	%	ASTM A513, TYPE 1											

Material Note:  
 Sales Or. Note:

Material: 1.5x1.5x250x40\*0\*(5x5). Material No: 0150152504000-B Made In: USA  
 Melted and Poured In: USA

Sales Order: 1678417 Purchase Order: SSW119562

Heat No	C	Mn	P	S	SI	Al	Cu	Cb	Mo	NI	Cr	V	TI	B	N	Ca
B106728	0.060	0.320	0.009	0.003	0.030	0.033	0.090	0.001	0.020	0.040	0.060	0.001	0.001	0.0001	0.0086	0.0024
Bundle No	PCs	Yield	Tensile	Eln.2In	Certification											
MC00160223	25	065250 Psi	077380 Psi	26 %	ASTM A500-21 GRADE B&C											
Heat	MILL	Mill Location	Method	Recycled Content	Post-Consumer	Pre-Consumer (Post Industrial)	% Recycled	Within Miles of Location								
B106728	SDI	Columbus,MS	EAF	76.00%	95.00%	5.00 %	75%	500								

Material Note:  
 Sales Or. Note:

Authorized by Quality Assurance *Jason Richard*  
 Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 Type 3.1



Atlas Tube Alabama  
 171 Cleege Dr  
 Birmingham Alabama USA  
 35217  
 Tel:  
 Fax:



REF. # 84046984  
 Date: 09/23/2021  
 Customer: 1746

MATERIAL TEST REPORT

Material: 1.5x1.5x250x40\*0\*(5x5). Material No: 0150152504000-B Made In: USA  
 Melted and Poured In: USA

Sales Order: 1701697 Purchase Order: SSW121029

Heat No	C	Mn	P	S	SI	Al	Cu	Ch	Mo	NI	Cr	V	TI	B	N	Ca
B106728	0.060	0.320	0.009	0.003	0.030	0.033	0.090	0.001	0.020	0.040	0.060	0.001	0.001	0.0001	0.0086	0.0024
Bundle No	ECs	Yield	Tensile	Elo.2In	Certification											
MC00160226	25	065250 Psi	077380 Psi	26 %	ASTM A500-21 GRADE B&C											
Heat	MILL	MILL Location	Method Recycled_Content Post_Consumer Pre-Consumer(PostIndustrial) %Harvested Within Miles of Location													
B106728	SDI	Columbus,MS	EAF 76.00% 95.00% 5.00 % 75% 500													

Material Note:  
 Sales Or. Note:

Material: 1.5x1.5x250x40\*0\*(5x5). Material No: 0150152504000-B Made In: USA  
 Melted and Poured In: USA

Sales Order: 1678417 Purchase Order: SSW119562

Heat No	C	Mn	P	S	SI	Al	Cu	Ch	Mo	NI	Cr	V	TI	B	N	Ca
B106728	0.060	0.320	0.009	0.003	0.030	0.033	0.090	0.001	0.020	0.040	0.060	0.001	0.001	0.0001	0.0086	0.0024
Bundle No	ECs	Yield	Tensile	Elo.2In	Certification											
MC00160224	25	065250 Psi	077380 Psi	26 %	ASTM A500-21 GRADE B&C											
Heat	MILL	MILL Location	Method Recycled_Content Post_Consumer Pre-Consumer(PostIndustrial) %Harvested Within Miles of Location													
B106728	SDI	Columbus,MS	EAF 76.00% 95.00% 5.00 % 75% 500													

Material Note:  
 Sales Or. Note:

Authorized by Quality Assurance: *Jason Richard*  
 Jason Richard  
 The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements.  
 CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 Type 3.1



Atlas Tube Alabama  
 171 Cleage Dr  
 Birmingham Alabama USA  
 35217



REF. # 81046984  
 Date: 09/23/2021  
 Customer: 1746

MATERIAL TEST REPORT

Material: 1.5X1.5X250X40\*0\*(5X5) Material No: 0150152504000-B Made In: USA  
 Melted and Poured In: USA

Sales Order: 1701697 Purchase Order: SSW121029

Heat No	C	Mn	P	S	SI	AI	Cu	Ch	Mo	NI	Cr	V	TI	B	N	Ca
B106728	0.060	0.320	0.009	0.003	0.030	0.033	0.090	0.001	0.020	0.040	0.060	0.001	0.001	0.0001	0.0086	0.0024
<b>Bundle No</b>	<b>PCs</b>	<b>Yield</b>	<b>Tensile</b>	<b>Elon.2In</b>	<b>Method</b>	<b>Recycled Content</b>	<b>Post-Consumer</b>	<b>Pre-Consumer (Post Industrial)</b>	<b>%Harvested</b>	<b>Within Miles of Location</b>						
MC00160225	25	065250 Psi	077380 Psi	26 %	EAF	76.00%	95.00%	5.00 %	75%	500						
<b>Heat</b>	<b>MILL</b>	<b>MILL Location</b>	<b>Columbus,MS</b>													
B106728	SDI															

Material Note: Material No: 0600201884000-B

Sales Order: 1702564 Purchase Order: SSW121029 Made In: USA  
 Melted and Poured In: USA

Heat No	C	Mn	P	S	SI	AI	Cu	Ch	Mo	NI	Cr	V	TI	B	N	Ca
NL6285	0.190	0.350	0.005	0.002	0.029	0.027	0.110	0.000	0.010	0.030	0.030	0.002	0.001	0.0000	0.0050	0.0020
<b>Bundle No</b>	<b>PCs</b>	<b>Yield</b>	<b>Tensile</b>	<b>Elon.2In</b>	<b>Method</b>	<b>Recycled Content</b>	<b>Post-Consumer</b>	<b>Pre-Consumer (Post Industrial)</b>	<b>%Harvested</b>	<b>Within Miles of Location</b>						
MA0015295	12	054377 Psi	065724 Psi	29 %	EAF	53.70%	23.80%	29.90%	86%	500						
<b>Heat</b>	<b>MILL</b>	<b>MILL Location</b>	<b>Decatur,AL</b>													
NL6285	NUCOR															

Material Note: Sales Or. Note:

Authorized by Quality Assurance *Jason Richard*  
 Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 Type 3.1

